
 

www.sharifcadcam.ir 



1111



1919



2929



3232



3838



4343



6161



8686

A-
A

B

A A

B

0,5x45°

0,
5x

45
°0,

5x
45

°

13
8

Ø

250

30
8 holes 

 equidistant

countersunk Ø45, depth 1

10
3

Ø

70

G1
/2

"

G
1/

2"

34
Ø

72

95

160 Ø

265 Ø

100

175 Ø
210

22
° 

30
'

62

353

28

R3

34
Ø

G
1/

2"

65
26

5

2016

R3
7

R2
4R3

7

R
15

,5

12
8

34 Ø
34

Ø
G

1/
2"


15

0
23

0
Ø


18

022° 30'


26

8 
ho

le
s 

 e
ch

id
is

ta
nt

e
co

un
te

rs
un

k 
Ø

42
, d

ep
th

 1

35

48


80

8

26 24 86
,5

110 Ø

3

135 Ø

184 Ø

15

127 141

224 Ø

220

241

310 Ø

3°

30°

30°

12
3,5

45
° 270

R1
3,

38

166 180 Sp
ira

l p
ro

fil
e

(P
itc

h 
28

)

37
0

48
0

42
0

1
6

12
 h

ol
es

 

eq
ui

di
st

an
t

3
R5

80

120

16
20

4 hole
s 

25

132 Ø

3



101101



112112



113113



120120



121121



138138

 6 

 6 

 6
 

 4
3  5
2 

 8
0 

 15  42 
 150 

 6
 

 56 

 32 

 2
2 

 1
8 

 82 

 R6 

10mm THICK    SCALE 1:2

01

C'SINK UNDER

ALUM
01

BRASS
 1.5 

 1.5 
 10  10 

 5
 

 3
8 

 1
4 

 1
0 

 1
0 

 R5 

 10 

 3
 

 
3  M

3 

 20  20 

 R
5 

 
16
 

 3
 

 6
 

 16  16 

BRASS
 M4 

 5
 

 1
7 

 3
 

 M4 

 1
1 

 8 

 14 

R1
R1

STAINLESS
STEEL

   
 3

3 

 R2 

 4 

 18 

 11 

 8  6x4=24 

 
34

 

 42  4 

 5
.5
 

 M4  M4 

 22 

 
3 

 15 

 1
 

 6 

 38 

 8 
 16 

6mm THICK

MILD
STEEL

 
8 

 3 

 35 

 M
3 

 1
3.
5 

 R2
  R2 

 5  5 

 
34

 

BRASS

 
8 

 
10
 

 3 

MILD
STEEL 

3 
 

5 

 3 
 4.5 

 
7 

BRASS
 10 

 66 

 2 

 R2 

 R7 

 4
 

R20

2mm THICK

 5 
 10 

3mm THICK

11

BRASS

 20 

 
60

 
 

70
 

 
8 

 
15
 

 
37

 P
CD

 

A

A

11

 12 

 4.5  4.5 

 16 

 R1 

 M3  7
0°
 

SECTION A-A 
SCALE 1 : 2

 M
4 

 5 

 10 

 
16
 

 
22

 

GRAPHITE

 8 

 M
4 

 
6 

 2
 

 1
4 

 2 

 4  4 

PRESS FIT
S/STEEL

BRASS

GRAPHITE

 9 

 4 

 M
4 

 
22

 
 

16
 

BRASS  M
4 

 6  10  1.5 

 19.5  
5 

 
3 

BRASS

 18 

 M3 

 
6 

 15 

 3
 

 3 

 
1 

 4
 

MILD STEEL
16

 7  6 
 72 

 M
3  M

3 

 
3 16

BRASS

 M3  M3 

 6 

 R3 

 6
 

4mm THICK

 40 
 45 

 2
 

 2
0 

 2
  1
0 

 4
0 

 7 
 8 

 6
 

 M8 

 12 

 4
 

 3
7 

 8 

 8
 

 8 

 8
 

 R
5 

04

03

03
01

0202 05

05

08
06

11

07 12

13

14

15A

15B

09 10

16

17

02

03

04

05

06

07

08

09

10

12
13

14

15A

15B

17

18
SCALE 1:1.5

QTY. PART NUMBER
1 FEWIV-01-BASE PLATE
2 FEWIV-02-MAIN BEARING SUPPORT
2 FEWIV-03-CYLINDER SUPPORT
1 FEWIV-04-CYLINDER
2 FEWIV-05-MAIN CRANK SHAFT BALL BEARING
1 FEWIV-06-CRANK SHAFT
1 FEWIV-07-CRANK SHAFT SPACER
1 FEWIV-08-CRANK PIN
1 FEWIV-09-CON-ROD
1 FEWIV-10-CON-ROD BALL BEARING
1 FEWIV-11-FLYWHEEL
1 FEWIV-12-PISTON
1 FEWIV-13-PISTON YOKE
1 FEWIV-14-INTERNAL VALVE
1 FEWIV-15A-VALVE PUSH ROD CONNECTOR
1 FEWIV-15B-VALVE PUSH ROD YOKE
1 FEWIV-16-VALVE PUSH ROD
1 FEWIV-17-VALVE PUSH ROD ADJUSTER
1 FEWIV-18-FUEL TANK
1 FEWIV-19-WOOD BASE
4 FEWIV-M3 NUT
1 FEWIV-M3x1 WASHER
1 FEWIV-M3x10 P-HEAD SCREW
1 FEWIV-M3x12 P-HEAD SCREW
4 FEWIV-M3x15 P-HEAD SCREW
2 FEWIV-M3x20 P-HEAD SCREW
2 FEWIV-M3x5 GRUB SCREW
1 FEWIV-M4 NUT
2 FEWIV-M4x20 C-SINK SCREW
4 FEWIV-WOOD SCREW 4x15



143143

98 3.9

36
.9

1.5

58 2.3

54
.4

2.
1

BRS 80 

 4
0 

 3 

 3
 

 3
 

 R3 
 3 

 6 

 5
 

 1.5 

 18.5 

 6
.5
  27 

PART 02

PART 02
PART 03

PART 04 PART 05

1.5mm THCK R3
 

 
3 

 2
0.
4 

 25 

 4
 

3mm THCK
 13 

 1
5 

3mm THCK

 8
 

 R4 

 27 

 53.5 

 5
 

 R
8 

 1
2.
5 

3mm THCK

BRS

BRS

BRS

BRS

 R
8 

 1
2.
5 

 5
  8
 

 3  11  11 

 3 

 5
 

1.5mm THCK

BRS

 
14

RM
 

 
16
 

 2 
 5 

 = 

 28.5 

 = 
SOLDER
OIL HOLE

BRS 17.5 

 4  4 

 
2.
5 

1.5mm THCK

BRS

 2.5  2.5 

 8  3.5  3.5 

 4
  
4 DRILL THRU3DP

 5  4 

 1
.4
 

 4
  
4 

CU or BRS

 20 

TUBE 4x3

MS
 32  

3 

PRESS FIT
MS

BRS

 
15
PF

 
 

8 

 3 

 
3P

F 

 1 

 3 

 
35

 

BRS
 2PF 

 
3P

F 

 16 

 5
.5
 

3mm THCK

MS

 
2 

 10.5 

BRS

 2PF  2PF 

 8 

 4
  R2 

3mm THCK

MS  7  
2 BRS

 2RM  2RM 

 35 

 4
 

 R2  3 

 4
 

 3 

 
5 

 6  7 

MS
 14 

 
2 

ALU/BRZ
 

10
 

 
14

 

 5 

 2PF 
 12  2 

 
12
.5
 

 1 

 1 

 1 

BRS

MS

 
2.
5 

 M
4 

 10 

 5 

 15 
 2 

 5 
 2.5 

 
5 

 3.5  8 

A

A

B

B

 1
2 

 2
.5
 

 
1 

 2 

 
4 

 8 

 
2.5

 
 40° 

SECTION A-A

 65°  
2.5 

SECTION B-B

MS

MS

BRS

 1 

 2
  4
 

 2 

 R2
 

 8.5  2.5 

 2 

 2.5 

 2
  4
 

 4
.5
 

 4
.5
 

 =
2=

 

PRESS FIT 
PINS AFTER 
ASSEMBLY

BRS

 R1.5 
 2RM  2RM 

 51 

 2
  4
 

 3  2.5 

 R1.5 

 =
2=

 

 3
 

 32  10 

 4
.5
 

 56.5 

WOOD

 80  9  9 

 4
0 

 9
 

 9
 

5mm CHAMFER

PILOT HOLES ONLY

SCALE 1:2

06

07 08 09SOFT SOLDER 
ALL PARTS 
TOGETHER

SA-105

SA-102

21

20 19

11

10

12

14
15

13

PRESS FIT 
OR LOCTITE

SA-101

SA-102

 45° 

SA-105

SA-101

01

02

02

04

05

03

SA-106

SOFT SOLDER ALL 
PARTS TOGETHER

16

18

17

01

02

03 04

05

06

07

08

09

10

12

13

14

15

16

17

18

19

20

21

22

NOTES:

MATERIAL ABBREVIATIONS:
ALU = ALUMINIUM
BRS = BRASS
BRZ = BRONZE OR GUNMETAL
CU  = COPPER
MS  = MILD STEEL/BRIGHTMILD STEEL

OTHER ABBREVIATIONS
PF  = PRESS FIT
PCD = PITCH CIRCLE DIAMETER
RM  = REAM
HEX = HEXACON, 6SIDED
CP  = COMPRESSED
SA-xxx = SUB ASSEMBLY-xxx

QTY. PART NUMBER
1 FEVSE-01-BASE PLATE
2 FEVSE-02-SHAFT HOLDING PLATE
1 FEVSE-03-HOLDING PLATE BEARER
1 FEVSE-04-CYLINDER BEARING PLATE
1 FEVSE-05-CYLINDER BEARING PLATE SUPPORT
1 FEVSE-06-CYLINDER
1 FEVSE-07-CYLINDER PORT PLATE
1 FEVSE-08-VALVE PORT BLOCK
1 FEVSE-09-INLET PIPE
1 FEVSE-10-CRANK SHAFT
1 FEVSE-11-FLYWHEEL
1 FEVSE-12-CRANK DISC
1 FEVSE-13-CRANK PIN
1 FEVSE-14-CUNTER CRANK
1 FEVSE-15-COUNTER CRANK PIN
1 FEVSE-16-CON ROD
1 FEVSE-17-WRIST PIN
1 FEVSE-18-PISTON
1 FEVSE-19-VALVE
1 FEVSE-20-VALVE ROD LINK
1 FEVSE-21-VALVE ROD
1 FEVSE-22-WOOD BASE
1 FEVSE-M4 NUT
1 FEVSE-M4 WASHER
4 FEVSE-M3x10-WOOD SCREW



148148

01

BRS

BMS

 2
5.
5 

 2
2 

 R3 

 9.5  25  13.5 

 20 

 7  6  2.5 

 1
0.
5 

 3
.5
 

 2
2 

 4 

 
11
RM

 
 

16
 

 3 

 M
3 

 M
3 

 4  4 

 12 

 30  R4 
 4  4 

 4
 

 1
7 

 4
 

 3 

01

WATER IN

WATER OUT

BRS 6  4 

 
2.
5 

 M
5 

 
11
PF

 

BRS

11

0810

01

05

03

04

06

06
09

07
02

 1
4.
5 

 1
4.
5 

 M
5 

 11 
A

A
SCALE 1.5:1

 M8 

 7
 

 9
.5
 

 7
 

 9
.5
 

 M8 

 3.5 

 3
 

 2 

 1
.3
 

SECTION A-A 
SCALE 1.5 : 1

SLOT

BRS
 M8 

 3.5 

 5
 

 3
 

 6
.5
 

 11HEX 
 M6 

BRS 90° 

 2
.5
  2.5 

 M8 

 5
 

 3
 

 6
.5
 

 M6 

 2.5 

 11HEX 

 2
.3
 

S/S

 S 5.5 

S/S

 48 

 3 

 3
 

 
11
 

 
8 

 3 

 4.5 

 
11
 

 10 

 R5.5 

BRS

BMS

BMS

 2
5.
5 

 
3P

F 

 R3 

 
3P

F  6
3.
5 

 3 
 6 

 7 

 12 

 3 
TEFLON

 4.5  8 

 11.1 

 3  3 

 38 

 6
  R3 

1.5mm THICK

BRS

BRS

 1
03

 

 3
8 

 1
0 

 6 
 8 

 R
3 

 3 
 5 

SOLDER

02

03

04

05

06

07

08

09 10

11

SHOWN WITH EXSTENTION REMOOVED

NOTES:

1. ALL ENGINEERING PRACTICES SHALL BE APPLIED WITH REGARDS TO 
HOLE AND SHAFT TOLERANCES.
2. WHERE SCREWS OR BOLTS ARE USED THE CLEARANCE HOLES SHALL 
BE APPROXIMATELY 8% TO 10% LARGER THAN THE MATCHING TAPPED 
HOLE.
3. PREFERABLY ALL TAPPED HOLES TO BE METRIC FINE (MF).
4. MATERIAL SHOWN ON THE DRAWINGS ARE INDCATIVE ONLY, IT IS UP 
TO THE BUILDER TO USE MATERIALS WHICH WOULD BE THE MOST 
SUITED.

ABBREVIATIONS:

BRS = BRASS.
BRZ = BONZE OR GUN METAL
BMS = BRIGHT MILD STEEL.
S/S = STAINLESS OF SILVER STEEL.

QTY. PART NUMBER
1 HOFDPP-01-MAIN BODY
1 HOFDPP-02-NOZZLE
1 HOFDPP-03-PUMP BODY
1 HOFDPP-04-PUMP BOTTOM WATER INLET NIPPLE
1 HOFDPP-05-PUMP TOP WATER OUTLET NIPPLE
2 HOFDPP-06-BALL VALVE
1 HOFDPP-07-PISTON
1 HOFDPP-08-PUMP HANDLE
1 HOFDPP-09-PISTON SEAL
2 HOFDPP-10-HANDLE LINK
1 HOFDPP-11-PUMP HANDLE EXSTENTION
2 HOFDPP-M3 NUT


